
i 
 

 
 

 

DRINKING WATER SOURCE  
PROTECTION PLAN 

for  the 

CITY OF WESTERVILLE 
 

 

 

November 2013 



i 
 

 
Source Water Protection Plan  

Table of Contents 
   Page 
 

Executive Summary …………………………………………………. …..  1 
 
Implementation Plan ……………………………………………………..      3 
 
Purpose …………………………………………………………………...  6  
 
Background ……………………………………………………..  …………   7 
 Source Water Protection ……………………………………….. ......  7    
 Public Water System Description …………………………………  8 
 Description of Source Water Area…………………………………  8 
 Source Water Quality ……………………………………………... 11 
 
Identification of Local Source Water Concerns ……….. …………………  14       
 Area of Focus ……………………………………………………… 14 
 Prioritization of Potential Contaminant Sources ……… ………….   15        
[...]
Prevention:  The City of Westerville 
has enacted and enforces Zoning 
Code restrictions on type of 
development, lot coverage, storm 
water control and water quality 
mitigation 
 

Westerville Planning & 
Development Dept,  
with Water Division 
review 

Ongoing - Initiated by 
city ordinance in 2005. 

Source Water 
Protection Overlay 
District 
Ord, No. 05-02(A)  
 
 
 
                                                                                                                                                                                            

Drain labeling.   Labeling storm 
water drains And gutter concrete 
stamp.                                 

Service Dept. and 
volunteer groups. 
New development 
Planning & 
Development Dept. 

On-going - Initiated in 
1998 

Bioswales.  Construct bioswales on 
water treatment plant property 

Water Division Starting in 2014 

Reduce agricultural impacts 
Conservation Measures.  Support 
Soil and Water Conservation 
Districts and OSU Extension offices 
in encouraging producers within the 
protection area to implement 
conservation measures. 
Serve on the Ohio Dept of 
Agriculture Concentrated Animal 
Feeding Facilities Advisory 
Committee. 
 

 
Landowners, Districts 
and Dept. of 
Agriculture 

1980’s See pages 19-20 

Reduce impacts from septic systems 
Central Sewer.  All properties in 
City or annexed to City must 
connect to centralized sewer 
system 

Planning & 
Development Dept. 

Ongoing - Initiated in  
1976. 
Ordinance No. 76-22 
 
 

Health Dept and 
OEPA sampling data 
documents problem 
area and enforcement 

Outreach to septic system owners.  
The city joins forces with township 
officials, the county health 
departments and other agencies to 
encourage  owners of failing septic 
systems to upgrade or connect to 
central sewer. 
 

 
County Health Depts 
and property owners 

Ongoing -   

Reduce impacts from upstream wastewater treatment plants 
Rechannel effluent.  The Delaware 
County WWTP’s effluent is piped to 
enter Alum Creek downstream from 
Westerville’s public drinking water 
intake. 
Lift station alarms 

Delaware County Complete - Part of plant 
design in early 2000’s 

 



4 
 

Activity Responsible 
Party 

When 
Implemented 

Comments 

PUBLIC EDUCATION 
Consumer Confidence Report.   
Include info on source  
water protection plan in CCR.   
 

 
Westerville water utility 
manager  
 

 
Annually 

 
CCR is updated 
annually and made 
available on City web 
site 

Plant tours   
Continue to schedule and offer 
tours upon request. 
 

 
Westerville water utility 
manager  
 

 
Ongoing – as 
scheduled or  
requested 

Schools, Service 
groups, professional 
and community groups 

Web Page 
Information about source water 
protection strategies is posted on 
the Water Plant’s web page 
 

 
 

 
Ongoing – initiated in  
2004 

www.westerville.org 
 

Citizens Academy  City/Water Division   2013 Presentation and tour  
 

Brochure 
Create brochure about Westerville’s 
source water protection plan for 
distribution at appropriate venues 

 
Team outreach 
members 

 
 

 

Local Outreach Events/Festivals 
The Water Division provides 
information booths on protecting 
Alum Creek at Fourth Fridays and 
Party at the Creek.  Also 
participates in the annual Central 
Ohio Children’s Water Fest held at 
the State Fair grounds. 
 

 
Water Division staff, 
members of FACT 

 
Annually, during the 
summer 

 
 

TV  
The local Otterbein University TV 
station airs interviews with the 
Water Utility Manager on source 
water protection and other topics. 

 
WOCC 

 
As available 

Also available via web 
site on You Tube 

Friends of Alum Creek and 
Tributaries (FACT) 
 
 

FACT Outreach 
Coordinator 

Initiated in 1998 See Figure 1, page 2 

CONTINGENCY  PLANNING 
Plans for Short and Long-term 
Water Shortages  
 
 
 

Westerville  water 
utility manager 

Entered into City 
ordinance in 1989 

Documented in plant’s 
contingency plan, 
which is reviewed and 
updated annually 
 

Update Emergency Contacts  PWS 
staff will notify EMA, LEPC and Fire 
Depts of Westerville, Orange and 
Genoa Townships of any changes 
in contact staff on at least an annual 
basis. 
 

 
Westerville  water 
utility manager 

 
As part of annual 
contingency plan 
review/update 

 

http://www.westerville.org/


5 
 

Activity Responsible 
Party 

When 
Implemented 

Comments 

Spill Response 
 
 
 
 

Westerville  water 
utility manager 

As needed Documented in plant’s 
contingency plan, 
which is reviewed and 
updated annually 
 

SOURCE WATER MONITORING 
Raw Water Sampling at Intake 
PWS staff samples raw water at the 
intake every four hours, and ground 
water weekly when the wells are in 
use.   

PWS staff Ongoing  

University studies 
Otterbein University performs 
various water quality projects; 
current projects include monitoring 
for total dissolved solids to 
determine impacts from road salt as 
well as a project to determine 
interaction of ground water and 
surface water 

 As funding and 
research interests 
permit 

 

 

  



6 
 

Drinking Water Source Protection Plan 
for the City of Westerville 

 
 

Purpose 
 
The goal of this document is to summarize strategies that are ongoing and/or will be 
pursued in the future to minimize the threats of contamination or water shortage to 
Westerville’s sources of drinking water:  Alum Creek and the Alum Creek Alluvial 
Aquifer.  Although Westerville treats the water to meet or exceed federal and state 
drinking water standards, conventional treatment does not fully eradicate all potential 
contaminants, and beyond-conventional treatment is often very expensive.  By 
completing this plan, the City of Westerville acknowledges that implementing measures 
to prevent spills and releases into Alum Creek and the Alum Creek Alluvial Aquifer can 
be a relatively economical way to help ensure the safety of the City’s drinking water, 
while also improving water quality for other uses.   
 
Why should a community have a source water protection plan?  Water is a vital 
part of all facets of our communities.  It is essential to agriculture, to washing, to cooling 
for industry and power stations, to moving wastewater away from populated areas and 
above all, to drinking.  In addition to being a basic necessity of life, clean, affordable 
water can be an important economic driver.  Many manufacturing plants use significant 
amounts of water and can even decide plant locations based on the availability of 
quality water.  Clean water, provided at a reasonable cost, can attract new business and 
residents which help fuel economic growth and prosperity. 
 
Communities invest a significant amount of money and time in their water treatment and 
distribution; keeping the water source clean keeps costs as low as possible.  When 
contamination occurs, it can have a huge financial impact on communities and entire 
financial reserves can be wiped out.  Contamination also disrupts lives and businesses, 
creating a negative economic effect for the local community.  Most importantly, when 
drinking water is contaminated, the health of our families and fellow citizens is put at 
risk. 
 
Because it only takes one major event to drastically change the quality of your water 
source, it is critical to plan ahead.  Protection planning can prevent a future event 
entirely, minimize a potential threat, or simply prepare the community for when 
something does happen to the water supply.  A source water protection plan can also 
be used when evaluating potential development opportunities that may affect drinking 
water supplies in the future. 
 
 It helps the City provide the safest and highest quality drinking water to its 

customers at the lowest possible cost. 
 
 It establishes activities to minimize the threats to the source of drinking water.    



7 
 

 
 It helps to plan for expansion, development, zoning, and emergency response 

issues. 
 
 It can provide more opportunities for funding to improve infrastructure, purchase 

land in the protection area, and other improvements to the water system. 
 
 

Background 
 
Source Water Protection 
Source water assessment and protection (SWAP) is a non-regulatory state program 
administered by the Ohio Environmental Protection Agency.  The program started as 
the Wellhead Protection Program, which was part of the 1986 amendments to the 
federal Safe Drinking Water Act.  These amendments required states to administer a 
source water protection program for their systems using ground water.  In 1992 Ohio's 
Wellhead Protection Program was approved by the U.S. Environmental Protection 
Agency.  The wellhead protection program provided guidance and technical assistance 
to public water systems, who were encouraged to complete assessments and protection 
plans using their own resources. Ohio EPA staff reviewed the assessments and formally 
endorsed them, when complete.  
 
In 1996, the Safe Drinking Water Act was amended again.  Section 1453 was added, 
providing states with the necessary federal funding to complete source water 
assessments for their public water systems.  At that time, the program was extended to 
include surface water systems and was renamed "Source Water Protection.”  It was the 
intent of Congress that public water systems use the information in their source water 
assessment to develop a drinking water source protection plan.  The background 
information presented here includes information from the Westerville source water 
assessment report completed by Ohio EPA in 2003 and the source water assessment 
report for the ground water source completed by Ohio EPA in 2011, but expands on it 
using data collected by Westerville’s public water system staff. 
 
This plan was drafted by Richard Lorenz, Westerville water utility manager, with 
assistance from Ohio EPA and in consultation with state and local officials.  A source 
water protection team was formed to assist with implementation of strategies, especially 
the outreach efforts.  This team consists of: 
 
Richard Lorenz, Water Utility Manager  
Daniel Langton, Water Plant Laboratory Technician 
Jeremy Iles, Water Plant Operator 
Jerry Holloway, resident and Friends of Alum Creek and Tributaries, Secretary 
Christa Dickey, Community Affairs Administrator 
 
 
 



8 
 

 
 
 
 
Public Water System Description 
 The City of Westerville operates a community public water system that serves a 
population of approximately 37,000 people in Westerville, Franklin County, Ohio (Figure 
2). The average daily water demand is 3.975 million gallons per day (MGD) with a total 
water plant design capacity of 7.66 MGD. The primary source of water for the City’s 
water treatment plant is surface water from Alum Creek. 
 
The treatment process begins with the addition of a coagulant (ferric chloride) to clarify 
the water. The water is then softened with the addition of lime and caustic soda to 
remove the minerals calcium and magnesium. Carbon dioxide is then added for pH 
adjustment followed by disinfection with chlorine. After disinfection the water is filtered 
through rapid sand filtration units. The final steps of the treatment process involve the 
addition of phosphate for corrosion control, fluoride for the prevention of tooth decay, 
and on an as-needed basis, powdered activated carbon and potassium permanganate 
for taste and odor control. 
 
The City also operates two wells located along 
Alum Creek, north of the water treatment plant. 
The wells supplement the surface water supply 
to improve the quality of water coming from the 
surface water intake into the water treatment 
plant. The two wells have a combined pumping 
capacity of approximately 2.4 MGD.  
 
Description of Source Water Area 
Alum Creek is a 58-mile tributary to Big Walnut 
Creek that originates in Morrow County, and 
flows south through Delaware and Franklin 
Counties, emptying into Big Walnut Creek at the 
confluence with Blacklick Creek, where all three 
creeks merge (Figure 3), between Obetz and 
Groveport. Big Walnut Creek then continues 
southwesterly another five miles to the Scioto 
River, which flows due south to the Ohio River.   
 
 

Figure 2.  The City of Westerville’s Water Treatment Plant.   
Photo source:  http://www.westerville.org/index.aspx?page=216 (May 2013) 

Figure 3.  Franklin County Watersheds 
and Watershed Groups 
Base map source:  http://www.friendsofalumcreek.org/ 
sitev2/aboutFACT.html (May 2013) 

CONFLUENCE OF 
THREE CREEKS 

http://www.westerville.org/index.aspx?page=216


9 
 

The source water area for Westerville’s intake comprises only that portion of the Alum 
Creek watershed that drains into the river upstream from the intake (Figure 4), 
combined with the ground water protection area for the wells, which is largely enclosed 
within the watershed-based area.  The area of focus for Westerville’s source water 
protection activities will be only the southernmost portion of the source water area, as 
discussed further under “Area of Focus” (page 14). 
 
Within the source water area the predominant land use is agriculture, at 68.2% of the 
total area. The percentage cover for other land uses includes: 25% deciduous/ 
evergreen forest, 3.1% open water, 1.2% residential, 0.9% wetlands, 0.7% commercial/ 
industrial/ transportation, 0.7% urban/recreational grasses, and the rest small 
percentages of quarries/strip mines/ gravel pits, transitional, and mixed forest. 

 
Land use types with 
extensive impervious 
surfaces (commercial/ 
industrial/transportation and 
residential) are expanding 
rapidly within the southern 
part of the source water 
area.  Such surfaces may 
rapidly introduce surface 
runoff into Alum Creek and 
its tributaries through storm 
drains and sewers, ditches, 
old field tile systems, and 
adjacent parking lots or 
similar paved surfaces. 
Areas of concentrated 
impervious surface within or 
contiguous to the protection 
area upstream of the dam 
include: Ashley, Cardington, 
Fulton, Kilbourne and 
Marengo. Notable areas of 
concentrated impervious 
surface south of the dam 
include areas of Westerville 
East and West of Alum 
Creek proper and the 
rapidly developing Polaris 
complex north of the 
Franklin/ Delaware county 
line. 

Figure 4.  Source Water Area and Corridor 
Management Zone for Westerville’s Public Drinking 
Water Intake 



10 
 

In 1974, the Army Corps of 
Engineers completed the Alum 
Creek Reservoir near the middle 
portion of the creek length to provide 
water supply, recreation and flood 
control (Figure 5).  Held back by a 
93-foot-high dam, the reservoir is 
10.5 miles long, covers 3,387 acres 
on average and can store up to 
134,815 acre-feet of water.  It is a 
popular recreational spot for Central 
Ohioans, with resources for boating, 
fishing, and swimming.  Delaware 
County (Delco) and the City of 
Columbus have intakes on Alum 

Creek Reservoir at the dam, and thus share with the City of Westerville the Alum Creek 
source water area above the dam.  The Army Corps maintains water flows in Alum 
Creek at no less than five cubic feet per second, with dam releases usually scheduled in 
October or November. 
 
A much smaller City-operated reservoir known as the Westerville Reservoir is located 
on a tributary of Alum Creek (known as “Indian Run”) about two miles northeast of the 
plant along Worthington Road.  Constructed in 1960, it stores an average of about 685 
acre-feet of water 
and supplies 
approximately 25% 
of the daily surface 
water supply.   
 
Ground Water.  
Westerville’s wells 
withdraw water 
from the sand and 
gravel deposits of 
the Alum Creek 
Alluvial and 
Columbus 
Complex aquifer 
systems. The 
alluvial aquifer is 
covered by 15 to 
20 feet of low-
permeability 
material which 
provides some 
protection from 
contamination. The 

Figure 5.  Alum Creek Reservoir and Dam, 
Looking Northwest.   
Photo Source:  http://commons.wikimedia.org/wiki/File: USACE 